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k/ GU112 - V7 Special 750 USA/CND 2015

Index

T 0T a1 I o] o Yo LU o1 4SS RR 4
FaN [ o] =T o TU g =T Aol gV =) O P PUPURR 5
FRAIVIE. ...ttt ettt ettt ettt h ettt e ae e ettt e at e e bt e bt e ettt e st e e b et e sa e e e e bt e e sae e e b bt e s b e e b et e ht e e bt e e he e e bt e e ehbe e b et e ehbe e beeenheeenbaeenareeaes 10
] o] LI T 0 R - T o1 O SO SPP PR OPPPPRUPPPRRNE 10
TaBIE 33102 = FIamIE leeuuieeiii ittt ettt ettt ettt ettt ettt e b e e bt e e b b e e bt e e bt e e bt e e bt e e bt e e bt e e bt e e bt e e hte e baeenhte e bt e e beeenbaeenneeenn 11
Table 33.03 = LAteral SEANG.....ciiiiiieieiiee ettt e e e e sttt e e e s ettt e e e bt e e e sabt e e e aabteeeeabbe e e e abaeeeaabaaeeebbeeeennbaeeeeaaeeeas 12
B o LR T N 07 A o o Y A oo E) &P PPPTP 13
B SRR N O R sy oT T (oo Ay <L) £ PSPPSR 14
TADIE 33,06 = GEAI IBVE .. ittt ettt sttt st e st e st e e bt e s e be e st e e s e bt e s bt e s et et e ab e e s bt e e bt e eabe e e bt e eabe e e bt e e bt e e nbaeeabes 15
TABIE 33.07 = FFONT TOIK Lueuuiiiiiieeiieiiieetee sttt ettt s e et e st e et e e st e e e abeesabeeeabeesabeeasseesabeeeabeesateeanseesabeeanseesabeeanseesnteesseennne 16
HE o IR N 01 oo o I o] o G ST P TS PRRUPTRPPTPINt 17
Table 33.11 - REAr SHOCK @DSOMDEI ... .cii it e st e e sttt e e e s bt e e s sabbe e e sabbeeesaabeeessasaaeessbeeeans 19
TaBIE 33,12 = FUBT FANK. ..ttt ettt et ettt e be e st e e bt e sttt e bt e ea bt e e bt e eab e e e bt e eabe e e beeeab e e e beeeabeeebeenares 20
Table 33.13 - Front body - Front MUAGUAIG.........coiiiiiiiiiieei e e e e et e e e e e ettt a e e e e e e e s tbaaeeeaeeeeeassaeeaeaesannnns 21
Table 33.14 - Saddle-Central DOd......coouii it ettt et e e st e s bt e e bt e b e bt e bt e e be e s beeebee s 22
Table 33.15 - Rear DOdy |- IMUAGUAIG. ...ttt e e et e e e e e et e e e e e e e e s tbaaeeeeeeesasbaaeeeaeeesenssabeeseeessanssnrnns 23
Table 33.16 - Rear body [1- Plate NOIAEI.....ccc ittt e et e e sttt e e e sate e e e e nsae e e snseeeesssreeeennnneesnreneans 24
B o L B A D - 1 o] o Yo X- (o FO SO P T OPPUPUPPPRRRONt 25
Table 33.18 - HandIEhar = CONLIOIS. ....ciiiiiiiiiieeitie ettt ettt et b e e bt e s bt e e sbt e s bt e e bt e ebaeebtesabeeebeesbeeeseesanes 26
Table 33.19 - FroNt Drake SYSTEM. ..ot e et e e e e e e et e e e e e e e e e s baaaeeeeeeeanbasseeaeeeeansaaaeaaeeeeannssssenaaaaaan 27
o1 1SS 207 R U 1Y I 10 ' F PSRRI 28
L] o LI T A A Yl o Yo ) O SO PRSPPI 29
Table 33.23 = EXNAUSE UNTT..uiiiiiiiiieeie ettt et s bt bt e e b e e bt e sabe e e bt e sabeeeabeesabeesnseesabaesseenane 31
Table 33.24 = FrONT WHEEI Luccnniiiiieeee ettt ettt e e ettt e e sttt e e e s bt e e e e b beeesaateeeaabbeeesnbbeeesanbaeessaneeeeasbeeenne 33
TablE 33.25 = REAI WHEEI Leueueiiieii ettt ettt e b e s at e e bt e e s ae e e bt e e sae e e bt e e s ab e e bt e e sabeenbbeesabeensbeesaneennteas 34
Table 33.26 - REar MaSTer CYIINUEI ... .. it e e e e e et e e e e e e e e et ab e e e e e e e e e abbaeeeeeeeeasbaaseeaeeeeannsraaneaaaeaan 35
Table 33.27 - REAI Drake CaliPer e ittt et e et e e et e e e e aae e e e st et e easstaeeesssaeaeansseeeansseeeeanseneeasseaeans 36
L L1 (SR A s T ol o] o Yl 7= ) 4T TP PUR PP 37
R L1 (SR T 0 I oY Tl 17 o | USSP 38
Table 33.30 - EIECEIHCAl SYSTEIM L..uriiiiiiiieiieiiee et e et e e e e e s ettt e e e e e e eeeaabbeeeaeeeeaastaaseeeeeeaaasbbaseaeeeeaannsrananaens 39
Table 33.31 - EIECIICAl SYSTEIM Il..ueiiiiiiiie e ciee ettt et e et e e ettt e e e st e e e e steeesasaeeesstaeeaasssaeeassseaeaassaeeeanssaeesssnaeannseeennnnn 40
Table 33.32 - LOCK NArAWAIre Kit.....ueeiiiiiieiiiiee ettt ettt ettt et e e et e e sttt e e sabt e e e e abeeesaabbeeesabbeeessabeeesnasteeesanees 42
Table 33.33 - DECAl AN PIALE SEL....uuuiiiiiiiie ettt e e e et e e e et e e e e saae e e e steeeaansaeeeenaeeeesreeeeansreeeanraeeeanraeeann 43
Table 33.48 - FUEI VAP OUL FECOVET SYSTEIM..uiiiiiiiiiiiiiiiee et e e ettt e e e e e esitar e e e e e e e eetbareeeeeeeeassasbeseeeseeasanssasseeeeeasanssasaeaeeeesanssrrenaens 44
EINGINE. ... eeeeitte ittt sttt ettt st stt e s a bt e s a b e e s ab e e s abeesabeeeabeesa b e e eat e e sa b e e eab e e sa b e e eat e e sa ke e eabeeSh ke e ehbeeea b e e eab e e sab e e eab e e nabeenhbeesabeenateesabeenatee s 45
Table 34.09 - TransmisSION COMPIELE L.....uuiiiiiiiiie e e e e e e e r e e e e e e e st b e e e e e e eesesbaareeaeeesaasataeeaeeesennnnraeeeas 45
Table 34.10 - TransmMisSiON COMPIETE [l.....eiiiiiiieieiieeeeeee et e et e et e e et e e s et e e e sateeeesateeeesssseeesnsseeeansseeeasnsseeeassseaeassenennnes 46
] o LI Y R A 614 ] or- ] - F OO P PO PPUPPPPRRIN: 49
Table 34.35 - TIMING SYSLEIM COVEI .. .uuiiiiiiiieeiitieeeesteeeeetteeesteeeeasteeeassaeeesasseaeasstaeeaasssaeessseeeassseeaansssassnsssaeanssseesansseeessseenans 50
Table 34.36 - CYliNAEIr NEAU ... e e e e et e e e e e e st bt e e e e e e e eeaaaaaesaaeeseassbaaaeeeeseasssaeaeeeeseannnsraneas 51
N o] (SR B Iy A @1 - 1] o F- i o o | USSR 52
TabIE 34.38 - TIMINE SYSTEIM.eiiiiiiiiiiiitiiee ettt e e ee et e e e e e e e sttt aeeeeeeee st abaaeeaaeeesastaaaeaaeeeaaassssaeseeeesaasssaesaaessanssssanseeasaesanse 53
L1 TSI e 1 T @ 1 oYU T o o TSRS 55

18/07/2014 Page 2/64 ?



Chassis prefix: ZGULWUA1
V7 Engine prefix:
k/ GU112 - V7 Special 750 USA/CND 2015
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

—

MOTO GUZZI

Finished products

Code Validity

GU9032110CAF00
GU9032110CAF03
GU9032110CAF04
GU9032110USF0O0
GU9032110USF03
GUS032110USF04
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Chassis prefix: ZGULWUA1

V7 Engine prefix:
\_/ GU112 - V7 Special 750 USA/CND 2015

| Code | No. table | Pos. | | Code | No. table | Pos. | | Code | No. table | Pos. |
080341 33.30 6 860651 34.09 19 887279 34.36 24
248419 33.26 19 874567 34.37 14 887431 33.27 3
254485 33.15 4 880260 34.47 4 887443 33.33 9
254485 33.22 14 883011 34.09 11 887448 33.25 12
254485 33.23 20 883015 33.05 13 887449 33.27 1
254485 33.28 20 883019 33.05 12 887481 33.30 12
254485 34.45 10 883051 33.04 1 887483 34.36 25
2A000085 34.35 1 883052 33.04 2 887523 34.36 9
2A000097 34.42 2 883127 33.22 6 887528 34.38 27
2A000098 34.42 1 883161 33.31 11 887787 33.21 5
2A0000995 34.37 1 883192 33.27 7 887812 34.47 14
2A000106 34.40 8 883266 33.13 2 887815 33.22 13
2A000115 34.45 6 883293 33.23 15 887825 33.30 1
2A000129 34.45 7 883294 33.23 4 887825 33.31 1
2A000146 34.38 1 883295 33.14 5 887837 33.01 1
2A000147 34.38 2 883297 33.23 13 8878421 33.22 1
2A000235 34.34 1 883298 33.23 14 887843 33.22 2
2B000045 33.22 27 883303 33.19 13 887844 33.22 11
2B000176 33.23 11 883349 33.25 8 887845 33.22 12
2B000177 33.23 10 883350 33.25 7 887846 33.23 1
2B000348 33.05 13 883417 33.28 18 887847 33.23 2
2B000349 33.05 12 883470 33.16 6 887851 33.06 1
2B000559 33.07 1 883471 33.03 1 887852 33.18 4
2B000840 33.14 16 883476 33.32 3 887853 33.18 5
2B000878 33.14 9 883477 33.32 1 887878 33.08 1
2B000971 34.47 19 883478 33.29 5 887879 33.08 2
2B000972 34.47 20 883479 33.29 1 887880 33.08 3
2D000006 33.32 10 883480 33.16 9 887882 33.08 5
2D000024 34.45 1 883502 33.12 5 887883 33.08 6
2D000043 34.45 2 883569 33.17 11 887884 33.08 7
2G000011 33.33 16 883598 33.33 7 887885 33.08 8
2G000012 33.33 17 883688 33.24 10 887886 33.08 9
2G000013 33.33 18 883704 33.23 25 887887 33.08 10
2H000020000XN2 33.12 1 883802 33.18 10 887888 33.08 11
2H000021000XN2 33.14 10 883826 34.34 18 887889 33.08 12
2H000022000XN2 33.14 17 884029 34.47 11 887890 33.08 13
2H000023 33.33 14 884031 34.42 6 887891 33.08 14
2H000024 33.33 13 884032 34.40 14 887892 33.08 15
2H000025 33.33 4 884035 33.11 1 887893 33.08 16
2H000026 33.33 12 884038 34.40 7 887894 33.08 17
2H000027 33.33 5 884039 34.39 7 887895 33.08 18
2H000028 33.33 6 884310 34.47 15 887896 33.08 19
2H000077000YES 33.12 1 884311 34.47 13 887898 33.08 21
2H000078000YES 33.14 10 886141 33.33 15 887899 33.08 22
2H000079000YES 33.14 17 886340 33.33 1 887900 33.08 23
2H000080 33.33 14 88635200XN2 33.13 1 887901 33.08 24
2H000081 33.33 13 886364 34.42 3 887902 33.08 25
2H000082 33.33 4 886365 34.34 10 887903 33.08 26
2H000083 33.33 12 886629 34.40 20 887904 33.08 27
2H000084 33.33 5 886670 34.37 11 887905 33.08 28
2H000085 33.33 6 886679 33.24 18 887908 33.26 26
210001895 34.34 28 886680 33.25 20 887910 33.26 1
2Q000044 33.33 10 887002 34.36 10 887911 33.26 24
2R000109 33.08 29 887003 34.35 2 887912 33.08 30
2R000110 33.08 4 887004 34.34 13 887913 33.08 31
584211 33.31 10 887005 34.42 10 887914 33.08 32
638733 33.31 6 887006 34.42 15 887915 33.08 33
641040 33.30 8 887093 34.39 9 887916 33.08 34
641541 34.39 8 887194 33.17 1 887930 33.33 2
641725 33.30 7 887195 33.17 1 887931 33.33 3
641901 33.30 4 887196 34.44 8 88793900A1 33.14 1
642034 33.30 3 887235 34.42 17 887944 33.12 1
658837 33.26 11 8872690001 34.37 10 887948 33.30 13
832029 33.30 14 8872690002 34.37 10 887952 33.26 27
856063 33.48 14 8872690003 34.37 10 890760 33.22 16
857206 34.45 4 8872724 34.36 1 890979 33.28 16
860138 33.48 7 8872754 34.36 2 893570 33.31 19
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V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Code | No. table | Pos. | Code | No. table | Pos. | Code | No. table | Pos. |
894505 33.25 13 AP8121032 33.17 7 AP8152300 33.27 13
894704 33.31 26 AP8121072 33.23 22 AP8152306 33.16 5
895839 33.33 8 AP8121133 33.05 6 AP8152329 33.15 11
896110 33.23 21 AP8121267 33.48 10 AP8152329 33.22 18
897478 34.45 3 AP8121307 33.07 4 AP8152339 33.14 14
898164 33.11 3 AP8121367 33.02 10 AP8152385 33.19 16
969973 34.36 26 AP8121420 33.14 7 AP8152409 33.04 9
976604 34.34 12 AP8121420 33.32 8 AP8152409 33.05 9
976608 34.10 1 AP8121566 33.04 8 AP8181140 33.31 24
976685 34.34 16 AP8121566 33.05 4 AP8201358 33.22 3
976898 34.36 20 AP8121607 33.03 2 AP8201358 33.22 34
976941 34.09 1 AP8121673 33.12 12 AP8201358 33.48 13
976992 34.42 21 AP8121915 33.19 14 AP8213028 33.18 23
977527 33.14 6 AP8121915 33.27 8 AP8213057 33.26 15
977527 33.32 4 AP8124718 33.16 7 AP8213388 33.18 18
978311 33.28 2 AP8124936 33.30 2 AP8213575 33.27 23
978323 33.19 15 AP8127856 33.03 8 AP8220283 33.31 22
978385 33.23 12 AP8133643 33.26 14 AP8220460 33.07 6
978415 33.14 8 AP8133798 33.27 2 AP8221023 33.22 26
978415 33.32 9 AP8133799 33.27 11 AP8221114 33.48 16
978570 33.18 10 AP8133800 33.27 12 AP8221197 33.03 5
978940 33.14 10 AP8134378 33.23 18 AP8221277 33.04 6
978943 33.14 17 AP8134451 33.05 5 AP8224462 33.31 21
978946 33.15 1 AP8144007 33.26 4 AP8257742 33.33 21
97894600XN2 33.15 1 AP8144071 33.23 16 AP8257794 33.33 20
978947 33.15 2 AP8144071 34.36 23 B016796 34.47 5
978951 33.01 12 AP8144081 33.07 5 B043850 33.31 23
978952 33.01 16 AP8144146 33.07 3 B045974 33.33 19
978960 33.18 1 AP8144538 33.22 15 B063016 34.37 13
978969 33.26 3 AP8144553 33.22 7 B063022 33.23 3
978970 33.26 13 AP8144729 33.22 17 B063033 33.21 2
981149 33.28 12 AP8145034 33.04 3 B063034 33.21 6
AP8101594 33.26 20 AP8145035 33.04 10 B063049 34.47 2
AP8101595 33.12 10 AP8149034 33.16 4 B063077 33.24 5
AP8101861 33.05 7 AP8150204 33.27 19 B063078 33.25 11
AP8102159 33.48 6 AP8150248 33.16 2 B063099 34.36 19
AP8102375 33.14 15 AP8150285 34.42 27 B063111 34.36 6
AP8102375 33.31 14 AP8150349 33.17 10 B063132 33.04 13
AP8102524 33.03 4 AP8150349 33.32 6 B063135 33.18 6
AP8102678 33.48 1 AP8150377 33.28 13 B063144 33.24 3
AP8102688 33.48 2 AP8150377 3331 20 B063167 33.15 12
AP8102765 33.22 24 AP8150436 33.02 12 B063197 33.02 1
AP8102766 33.22 23 AP8150450 33.14 12 B063198 33.02 2
AP8102913 33.14 3 AP8150509 33.22 19 B063213 33.22 30
AP8104525 33.22 5 AP8152043 33.27 18 B063214 33.22 21
AP8104924 33.22 4 AP8152220 33.02 11 B063233 33.31 5
AP8104996 33.22 28 AP8152220 34.39 18 B063269 34.42 11
AP8113003 33.27 20 AP8152268 33.16 3 B063287 33.01 4
AP8113241 33.26 22 AP8152273 33.21 4 B063342 34.42 20
AP8113288 33.26 16 AP8152277 33.04 7 B063427 33.18 3
AP8113553 33.26 23 AP8152277 33.05 8 B063431 33.14 11
AP8120246 34.09 10 AP8152277 33.19 3 B063443 33.26 28
AP8120311 33.01 13 AP8152278 33.11 2 B063465 34.37 15
AP8120416 33.30 18 AP8152278 33.15 3 B063466 34.37 16
AP8120416 33.31 27 AP8152279 33.15 9 B063702 33.24 1
AP8120416 33.48 11 AP8152281 34.45 9 B063704 33.25 1
AP8120446 33.48 9 AP8152286 33.24 11 B063735 33.28 14
AP8120455 33.22 9 AP8152287 33.02 13 B063749 33.11 1
AP8120557 33.12 11 AP8152288 33.02 15 B063750 33.27 6
AP8120615 33.22 10 AP8152288 33.27 9 B063752 33.21 1
AP8120772 33.22 20 AP8152298 33.26 18 B063800 33.28 4
AP8120870 33.23 24 AP8152298 34.47 6 B063801 33.28 5
AP8120876 33.22 8 AP8152299 33.15 14 B063854 33.23 1
AP8120912 33.06 2 AP8152299 33.27 22 B063855 33.23 2
AP8120912 33.26 2 AP8152299 33.30 5 B063975 33.18 15
AP8121014 33.03 3 AP8152299 33.48 5 CMO0074C9 33.30 10
AP8121032 33.15 13 AP8152300 33.02 14 CMO0074D0 33.30 9
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V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Code | No. table | Pos. | Code | No. table | Pos. | Code | No. table | Pos. |
CM013202 33.31 25 GU12087001 34.41 9 GU19353500 34.10 24
CM225705 33.31 15 GU12154200 34.34 23 GU19355200 34.10 35
CM225710 33.31 16 GU12154200 34.42 12 GU19355202 34.10 36
CM225715 33.31 17 GU13021900 34.34 26 GU19355300 34.10 33
CM225730 33.31 18 GU13021900 34.36 12 GU19355301 34.10 33
CM228303 34.47 1 GU14086000 34.41 10 GU19355302 34.10 33
CM228304 34.47 1 GU14086100 34.41 7 GU19355303 34.10 33
GU00823923140 33.03 7 GU14090201 34.41 1 GU19355304 34.10 33
GU00823923140 33.22 32 GU14090400 34.41 2 GU19355305 34.10 33
GU00823923140 33.48 12 GU14217901 34.40 6 GU19355306 34.10 33
GU00823931055 33.28 19 GU14217901 34.42 7 GU19355307 34.10 33
GU00823931070 33.12 14 GU14217901 34.44 17 GU19355308 34.10 33
GU00823944050 33.12 13 GU14609650 33.30 18 GU19355309 34.10 33
GU00823950050 33.26 21 GU14609650 3331 27 GU19355320 34.10 27
GU01528930 34.10 9 GU14615901 33.05 15 GU19355321 34.10 27
GU01609630 33.18 14 GU14615901 33.13 5 GU19355322 34.10 27
GU01654630 33.19 17 GU14615901 34.09 20 GU19355323 34.10 27
GU01659130 33.19 11 GU14615901 34.37 5 GU19355324 34.10 27
GU01659131 33.19 12 GU14616150 33.24 15 GU19355325 34.10 27
GU01665410 33.26 25 GU14616150 33.25 10 GU19355326 34.10 27
GU02717450 33.30 11 GU18144350 34.39 16 GU19355327 34.10 27
GU03013800 33.06 7 GU18161150 34.39 21 GU19355328 34.10 27
GU03013800 33.23 8 GU18257551 33.26 8 GU19355329 34.10 27
GU03013800 34.47 10 GU19002020 34.35 5 GU19355400 34.10 21
GU03067730 34.10 19 GU19002020 34.42 16 GU19355402 34.10 21
GU03101600 33.12 7 GU19003800 34.34 8 GU19355404 34.10 21
GU03101900 33.12 3 GU19007700 34.45 8 GU19355406 34.10 21
GU03102200 33.12 6 GU19015020 34.34 5 GU19355408 34.10 21
GU03102400 33.12 2 GU19017000 33.02 4 GU19355410 34.10 21
GU03103200 33.12 8 GU19018920 34.39 10 GU19355411 34.10 21
GU03103500 33.12 4 GU19021360 34.36 18 GU19355412 34.10 21
GU03163330 33.31 3 GU19021920 34.36 7 GU19355413 34.10 21
GU03270300 33.27 10 GU19025280 33.23 5 GU19356700 34.10 30
GU03604845 33.19 8 GU19025460 33.23 6 GU19356760 34.41 16
GU03605645 33.19 9 GU19027500 34.38 15 GU19356801 34.10 28
GU03609600 33.18 14 GU19030500 34.38 7 GU19357660 34.10 25
GU03612040 33.24 16 GU19032080 34.38 10 GU19547000 34.09 12
GU03631250 33.24 4 GU19032980 34.36 17 GU20085720 34.41 13
GU03631250 33.25 9 GU19032980 34.38 14 GU20147710 34.39 17
GU03658201 33.27 16 GU19034000 34.38 8 GU20147810 34.39 3
GU03658330 33.27 17 GU19037820 34.36 8 GU20148410 34.39 4
GU03658430 33.27 14 GU19045861 34.38 25 GU20148610 34.39 5
GU03660145 33.19 1 GU19055700 34.38 23 GU20208520 34.44 9
GU03661145 33.19 6 GU19058021 34.38 19 GU20258221 33.06 9
GU03664045 33.19 7 GU19058220 34.38 20 GU20352421 34.10 31
GU03740930 33.29 2 GU19062261 34.37 4 GU20355121 34.10 34
GU03749845 33.19 5 GU19065400 34.37 2 GU23204471 34.40 21
GU03922280 34.09 23 GU19067700 34.37 18 GU23204571 34.40 22
GU05107430 33.21 3 GU19083462 34.40 2 GU23211372 34.43 8
GU05659230 33.19 10 GU19146422 34.39 1 GU23217800 34.38 3
GU05730730 34.46 1 GU19152200 34.39 11 GU23328081 34.09 7
GU05781630 33.16 1 GU19202320 34.42 9 GU23548080 34.09 8
GU05900130 33.33 11 GU19203460 34.40 11 GU23548180 34.09 9
GU06740400 33.28 17 GU19206501 34.10 10 GU23922210 33.17 12
GU10054100 34.43 12 GU19212900 34.43 15 GU23943410 33.08 35
GU10214300 34.43 27 GU19213720 34.43 17 GU27037521 34.38 4
GU10214301 34.43 27 GU19213760 34.41 15 GU27061585 34.37 3
GU10214302 34.43 27 GU19214660 34.43 11 GU27061885 34.37 17
GU10214303 34.43 27 GU19215460 34.43 3 GU27062060 34.37 6
GU10214304 34.43 27 GU19234600 34.44 2 GU27065660 34.37 7
GU10214305 34.43 27 GU19237800 34.42 13 GU27066460 34.37 9
GU10528900 34.34 15 GU19327601 34.09 5 GU27066560 34.37 8
GU10528900 34.40 13 GU19328801 34.09 3 GU27152885 34.34 22
GU10528900 34.42 23 GU19350700 34.10 22 GU27153085 34.39 14
GU12003702 34.34 20 GU19351100 34.10 4 GU27210760 34.41 12
GU12022600 34.10 6 GU19351900 34.10 2 GU27633910 33.25 4
GU12022600 34.42 24 GU19352300 34.10 23 GU28157950 33.22 29
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V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Code | No. table | Pos. | Code | No. table | Pos. | Code | No. table | Pos. |
GU28157950 33.48 8 GU32235710 34.44 14 GU90271121 34.43 19
GU28252060 33.02 8 GU32238210 34.44 10 GU90271124 34.43 4
GU28612033 33.25 18 GU32256910 33.06 4 GU90272023 34.09 4
GU29729461 33.31 2 GU32257810 33.06 8 GU90272075 34.40 3
GU29759150 33.18 17 GU32350410 34.10 13 GU90274026 34.44 3
GU30577800 33.29 13 GU32351410 34.10 16 GU90353009 34.36 4
GU30577800 34.47 17 GU32354610 34.10 18 GU90353029 34.38 24
GU30601060 33.18 13 GU32431310 33.02 9 GU90353030 34.10 17
GU30602500 33.18 22 GU32432711 33.03 11 GU90400616 34.41 11
GU30630430 33.25 19 GU32433011 33.03 6 GU90402538 33.25 6
GU31003766 34.10 8 GU32434460 33.13 1 GU90402642 33.24 8
GU31003766 34.34 14 GU32439260 33.48 3 GU90403251 34.10 38
GU31003766 34.40 19 GU32441210 33.04 5 GU90403549 34.10 3
GU31003766 34.42 26 GU32441210 33.05 3 GU90407591 34.10 15
GU31016050 34.39 20 GU32442310 33.05 1 GU90706076 34.34 9
GU31037015 34.38 13 GU32442710 33.05 10 GU90706111 34.39 22
GU31038015 34.38 5 GU32443210 33.04 4 GU90706140 34.42 4
GU31045015 34.38 26 GU32443210 33.05 2 GU90706141 33.30 17
GU31112965 33.22 33 GU32443211 33.04 11 GU90706170 34.41 8
GU31121880 33.23 9 GU32443211 33.05 11 GU90706188 34.10 29
GU31150950 34.39 26 GU32457810 33.01 11 GU90706188 34.43 18
GU31159050 34.39 15 GU32461610 33.14 2 GU90706203 34.10 7
GU31327783 34.09 2 GU32504210 33.08 36 GU90706203 34.42 25
GU31439565 33.13 4 GU32506360 33.28 1 GU90706235 34.41 14
GU31513480 33.08 20 GU32517710 3331 8 GU90706281 34.34 19
GU31544181 34.09 15 GU32555210 33.11 4 GU90706444 34.34 17
GU31547882 34.09 14 GU32555211 33.11 5 GU90706584 34.10 37
GU31610160 33.24 17 GU32602860 33.18 9 GU90714082 33.22 31
GU31614183 33.24 9 GU32603010 33.18 16 GU91113826 33.23 23
GU31615283 33.24 6 GU32603310 33.18 7 GU91120806 33.15 6
GU31616384 33.24 12 GU32605510 33.18 2 GU91180601 33.15 10
GU31634281 33.27 4 GU32613160 33.24 2 GU91181003 33.18 11
GU31634481 33.25 15 GU32615660 33.24 14 GU91181003 33.19 18
GU31740383 33.28 11 GU32632510 33.25 17 GU91551010 33.22 25
GU32032310 34.38 11 GU32633360 33.25 14 GU91551086 33.14 13
GU32053410 34.38 16 GU32633560 34.10 11 GU92201070 34.10 14
GU32054510 34.38 17 GU32634160 33.27 5 GU92201220 34.43 16
GU32067910 34.40 5 GU32636160 33.25 21 GU92201225 34.40 10
GU32080310 34.40 1 GU32657110 33.19 2 GU92204217 33.25 5
GU32084410 34.40 4 GU32692260 33.25 2 GU92204218 33.25 3
GU32115010 34.47 3 GU32735510 33.32 5 GU92204221 33.24 7
GU32115011 34.47 8 GU32747910 33.31 9 GU92218417 34.43 10
GU32115510 34.47 7 GU32750661 33.29 4 GU92230320 34.43 13
GU32121010 33.23 7 GU32753410 33.28 3 GU92234716 34.43 26
GU32202010 34.43 28 GU32753410 33.29 8 GU92249220 34.10 32
GU32206510 34.42 22 GU32753711 33.29 6 GU92249225 33.07 2
GU32208210 34.42 8 GU32781910 33.16 10 GU92249227 34.10 20
GU32210510 34.43 1 GU32782510 33.17 8 GU92251028 34.43 7
GU32211110 34.43 9 GU32782510 33.32 2 GU92252210 34.39 2
GU32211410 34.43 6 GU32999010 34.34 25 GU92252235 34.10 5
GU32211810 34.43 5 GU32999510 34.34 24 GU92296723 34.39 6
GU32212011 34.43 2 GU35214300 34.09 13 GU92602406 34.38 9
GU32213610 34.43 14 GU39238100 34.43 25 GU92602510 34.39 19
GU32213810 34.42 5 GU49609601 33.30 18 GU92603010 34.36 11
GU32214010 34.43 24 GU49609601 3331 27 GU92606206 33.17 6
GU32214510 34.43 20 GU53429500 33.02 3 GU92606208 34.34 7
GU32214810 34.43 21 GU61027200 34.37 12 GU92606208 34.40 18
GU32215010 34.43 22 GU61036801 34.36 3 GU92606210 33.01 9
GU32215210 34.43 23 GU61038100 34.38 6 GU92606210 33.02 5
GU32231010 34.44 5 GU61054900 34.38 18 GU92606210 33.11 7
GU32231210 34.44 4 GU61270300 34.10 26 GU92606210 34.09 18
GU32233010 34.44 6 GU61270300 34.34 6 GU92606316 33.25 16
GU32234110 34.44 13 GU61270300 34.36 21 GU92606508 34.41 3
GU32234410 34.44 1 GU61270300 34.40 17 GU92606512 34.42 14
GU32234710 34.44 11 GU66103415 33.01 14 GU92609007 33.26 12
GU32234810 34.44 12 GU90271018 34.38 12 GU92630108 33.15 8
GU32234910 34.44 16 GU90271117 34.43 29 GU92630204 33.16 8
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V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Code | No. table | Pos. | Code | No. table | Pos. |
GU92630206 33.26 6 GU96451560 34.34 2
GU92630510 33.01 3 GU96506042 34.36 5
GU92630707 33.06 5 GU96508055 34.10 12
GU92640508 33.23 19 GU96508055 34.34 4
GU92660021 33.26 7 GU96510181 34.36 15
GU92787006 33.28 6 GU96510214 34.36 14
GU92787006 33.29 11 GU97202325 33.18 12
GU93180105 34.09 21 GU98054422 34.38 28
GU93180111 33.24 13 GU98082565 33.02 7
GU93180220 34.40 9 GU98084314 34.39 12
GU93180245 34.36 22 GU98084314 34.40 12
GU93222023 33.17 4 GU98110199 33.01 7
GU93231605 33.29 14 GU98210612 33.23 27
GU93231605 34.47 16 GU98230510 33.18 19
GU93301175 33.23 26 GU98230612 34.44 7
GU93301313 33.48 15 GU98257618 34.44 15
GU93305061 33.22 22 GU98350215 33.29 12
GU93450105 33.28 9 GU98350416 33.01 5
GU93450126 33.28 15 GU98370412 33.19 4
GU93450127 33.29 7 GU98370515 34.47 18
GU93450224 33.29 3 GU98370609 33.17 2
GU93450232 33.28 10 GU98370616 3331 7
GU94321079 34.39 24 GU98370625 33.14 4
GU94321099 34.09 6 GU98370625 33.26 17
GU94321105 34.41 4 GU98370655 33.28 7
GU95004210 33.31 4 GU98370655 33.29 9
GU95005306 33.17 3 GU98370831 33.15 5
GU95005308 33.26 9 GU98370845 33.13 3
GU95005308 33.28 23 GU98612216 33.03 9
GU95005308 34.09 22 GU98622322 34.47 9
GU95005310 33.15 7 GU98632322 33.06 6
GU95005310 33.26 5 GU98680435 34.40 15
GU95005311 33.48 4 GU98680435 34.42 19
GU95008205 33.30 16 GU98680450 34.40 16
GU95008206 34.39 23 GU98680545 34.09 16
GU95008208 33.01 6 GU98680555 33.01 10
GU95008208 34.46 3 GU98682212 33.30 15
GU95008210 33.01 8 GU98682212 3331 12
GU95008210 33.02 6 GU98682212 34.45 5
GU95008210 34.09 17 GU98682325 34.34 11
GU95008305 33.18 20 GU98682325 34.35 3
GU95008306 33.19 20 GU98682330 34.35 4
GU95008306 33.27 21 GU98682330 34.42 18
GU95020105 33.03 10 GU98682414 33.01 15
GU95021104 33.19 19 GU98682416 33.04 12
GU95021105 33.18 21 GU98682416 33.05 14
GU95021206 33.17 5 GU98682416 33.17 9
GU95021206 33.28 8 GU98682416 33.32 7
GU95021206 33.29 10 GU98682430 33.12 9
GU95100059 33.31 13 GU98682435 34.46 2
GU95100116 34.47 12 GU98682530 33.01 2
GU95100125 34.45 11 GU98690335 33.11 8
GU95100244 34.38 29 GU98690335 33.18 8
GU95100309 34.39 27 GU98690440 33.23 17
GU95100602 34.39 25 GU98692325 34.36 16
GU95100709 34.34 21 GU98692420 33.28 22
GU95129115 34.38 22 GU98880540 33.28 21
GU95129180 34.34 27 GU98882316 34.38 21
GU95129180 34.36 13
GU95129181 33.11 6
GU95129260 33.06 3
GU95187006 34.39 13
GU95500221 33.26 10
GU95500222 34.41 6
GU95780271 34.41 5
GU96451316 33.27 15
GU96451430 34.34 3
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MOTO GUZzI

—~——

V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.01

Frame |

L servicel]

| Pos. | Code | Descripon ______Jay|  varants |
1 887837 Frame p. 1

2 GU98682530 Hex socket screw M10x30 4

3 GU92630510 Nut M10x1,5 4

4 B063287 Frame union plate 1

5 GU98350416 Hex socket screw M8x16 4

6 GU95008208 Washer 8,4X15X1,5 4

7 GU98110199 Pin M10x205 1

8 GU95008210 Washer 10,2X18X2 11

9 GU92606210 Nut M10x1,5 3

10 GU98680555 screw M10x55 2

11 GU32457810 Guard 2

12 978951 RH handle 1

13 AP8120311 Rubber spacer * 2

14 GU66103415 Rubber spacer 2

15 GU98682414 Hex socket screw 2

16 978952 left handle 1
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzzZI

—~——

| crow [NWE
33.02

Frame I
L servicel]

m Description Variants
1 B063197 RH craddle arm 1
2 B063198 LH craddle arm 1
3 GU53429500 Pin M10x250 1
4 GU19017000 Bushing 2
5 GU92606210 Nut M10x1,5 3
6 GU95008210 Washer 10,2X18X2 3
7 GU98082565 screw M10x65 2
8 GU28252060 Bush 18 mm est. 2
9 GU32431310 Cradle arms conn.crosspiece 1
10 AP8121367 Pin M10x260 1
11 AP8152220 Washer 2
12 AP8150436 Low self-locking nut 1
13 AP8152287 Screw w/ flange M8x25 1
14 AP8152300 Self-locking nut M8 1
15 AP8152288 Screw w/ flange 1
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MOTO GUZzZI|

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crouw [IWNE
33.03
Lateral stand
L service [l
" ) )
7
5 4 3
9 il
10
8
1
6
2
| Pos. | Code | Descripon ______Jay|  varants |
1 883471 Side arm black 1
2 AP8121607 Central stand fixing screw 1
3 AP8121014 Coil pull spring * 1
4 AP8102524 Stand spring protection 1
5 AP8221197 Lateral stand spring 1
6 GU32433011 Nut 1
7 GU00823923140 Thermal sheath 1
8 AP8127856 Lateral stand switch 1
9 GU98612216 Hex socket screw 2
10 GU95020105 Washer 5,3x8,9x2,4 2
11 GU32432711 plate 1
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MOTO GUZzzZI

—~——

V7

GU112 - V7 Special 750 USA/CND 2015

| crow [NWVE

33.04

Front footrests

m

1 883051 RH foot rest support

2 883052 LH footrest support 1
3 AP8145034 RH Foot rests 1
4 GU32443210 Support rubber part 1
5 GU32441210 Plate 2
6 AP8221277 Footrest return spring 2
7 AP8152277 Screw w/ flange M6x12 4
8 AP8121566 Footrest pin 2
9 AP8152409 Stop ring 2
10 AP8145035 LH Foot rests 1
11 GU32443211 Support rubber part 1
12 GU98682416 Hex socket screw M8x16 4
13 B063132 Limit stop 1
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N

MOTO GUZzZI|

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.05

Rear footrests

| Pos. | Code | Descripon ______Jay|  varants |
1 GU32442310 Rear footrest, RH 1

2 GU32443210 Support rubber part 1

3 GU32441210 Plate 2

4 AP8121566 Footrest pin 2

5 AP8134451 Footrest plate 4

6 AP8121133 Coil compress. spring 2

7 AP8101861 Ball D6,35 2

8 AP8152277 Screw w/ flange M6x12 4

9 AP8152409 Stop ring 2

10 GU32442710 Rear footrest, LH 1

11 GU32443211 Support rubber part 1

12 2B000349 Supporto pedane passeggero sx con Pi 1

12 883019 LH footrest support 1

13 2B000348 Supporto pedane passeggero dx con Pl 1

13 883015 RH foot rest support 1

14 GU98682416 Hex socket screw M8x16 4

15 GU14615901 Washer 8,4X13X0,8 4
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MOTO GUZZI

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [OWE

33.06

DI W Gear lever

| Pos. | Code | Descripon ______Jay|  varants |
1 887851 Gear lever 1
2 AP8120912 Lever rubber 1
3 GU95129260 Spring washer 2
4 GU32256910 Lever 1
5 GU92630707 Nut 2
6 GU98632322 screw 2
7 GU03013800 Washer 6,4x12 3
8 GU32257810 Change gear tie rod compl. 1
9 GU20258221 Shift lever 1
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Chassis prefix: ZGULWUA1
Engine prefix:

MoTO GuzZ! V7
\_/ GU112 - V7 Special 750 USA/CND 2015

| crow [NWE
33.07
Front fork |

| Pos | __Code | Descripon __________Jaoy| ___________ Variants |
1

1 2B000559 Front fork

2 GU92249225 Tap.roller bearing 2
3 AP8144146 Gasket ring 1
4 AP8121307 Washer 1
5 AP8144081 Rubber spacer 1
6 AP8220460 Rubber cup 1
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MOTO GUZzzZI

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.08

Fron fork I

| Pos. | Code | Descripon ______Jay|  varants |
1 887878 screw M10x30 2
2 887879 Washer 2
3 887880 screw 2
4 2R000110 LH sleeve 1
5 887882 Upper bush 2
6 887883 Washer 2
7 887884 Gasket ring 2
8 887885 Stop ring 2
9 887886 Dust cover 2
10 887887 Sleeve 2
11 887888 Bush 2
12 887889 Pad 2
13 887890 Return spring 2
14 887891 Plunger, complete 2
15 887892 Spring 2
16 887893 pipe 2
17 887894 Plug cpl. 2
18 887895 screw 2
19 887896 Stem base 1
20 GU31513480 Ring nut M25X1 1
21 887898 Upper plate 1
22 887899 Washer 1
23 887900 Nut 1
24 887901 Rubber spacer 4
25 887902 Spacer 2
26 887903 Cup 2
27 887904 Nut 2
28 887905 Ring 2
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V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE
33.08
Fron fork I

| Pos. | Code | Descripon ______Jay|  varants |
29 2R000109 RH sleeve 1
30 887912 Lower U-bolt 2
31 887913 Upper U-bolt 2
32 887914 screw M8x30 4
33 887915 screw M10x60 2
34 887916 O-ring 4118 2
35 GU23943410 Plug 4
36 GU32504210 Sleeve protection 2
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MOTO GUZzZI|

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.11

Rear shock absorber

7
| Pos. | Code | Descripton _____|ay]| Variants
1 884035 Rear shock absorber 2 Technical Specifications:
1 B063749 Rear shock absorber 2 Technical Specifications:Olle Amortidors SL[O]
2 AP8152278 Screw w/ flange M6x16 1
3 898164 Shock abs. spacer 1
4 GU32555210 Pin 1
5 GU32555211 Pin 1
6 GU95129181 Washer 1
7 GU92606210 Nut M10x1,5 1
8 GU98690335 Hex socket screw 2
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V7

— GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.12

Fuel tank

L servicel]

m
1 2H000020000XN2 | Fuel tank, black Vehicle colour:Competition Black[nc]

1 2H000077000YE5 | Fuel tank, grey 1 Vehicle colour:Metal grey[gm]

1 887944 Fuel tank blank 1

2 GU03102400 Gasket 1

3 GU03101900 Flange 1

4 GU03103500 Ring 1

5 883502 Reduction 24 mm 1

6 GU03102200 Plug ring nut 1

7 GU03101600 Gasket 2

8 GU03103200 screw 5

9 GU98682430 Hex socket screw M8x30 1

10 AP8101595 Hose clamp D10,1 1

11 AP8120557 Tank rubber 1

12 AP8121673 T bush * 1

13 GU00823944050 pipe 5X9 1

14 GU00823931070 Gasket 1
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Chassis prefix: ZGULWUA1
Engine prefix:

V7
GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzZI|

| Group IENNVE

33.13

Front body - Front mudguard
L service |

m

88635200XN2 Front mudguard, black Vehicle colour:Metal grey[gm], Competition Black[nc]
Technical Specifications:
1 GU32434460 Front mudguard blank 1 Vehicle colour:Blank(gr]
2 883266 Stabilization plate 1
3 GU98370845 Hex socket screw 4
4 GU31439565 Special screw 4
5 GU14615901 Washer 8,4X13X0,8 4
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MOTO GUZzzZI

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [HNWVE

33.14

Saddle-Central bod

| Pos. | Code | Description
1 88793900A1 Two-seat saddle 1
2 GU32461610 Rubber spacer 8
3 AP8102913 Pass.saddle connecting plate 1
4 GU98370625 Hex socket screw 2
5 883295 Saddle release cable 1
6 977527 Locking complete with keys 1
7 AP8121420 Fork spring 1
8 978415 Cable fixing plate 1
9 2B000878 RH side panel 1
10 2H000021000XN2 | RH side panel, black 1 Vehicle colour:Competition Black[nc]
Technical Specifications:Decal[D]
10 2HO000078000YE5 | RH side panel, grey 1 Vehicle colour:Metal grey[gm]
Technical Specifications:Decal[D]
10 978940 RH side panel, blank 1 Vehicle colour:Blank[gr]
11 B063431 Protection 1
12 AP8150450 Washer for shafts D5 1
13 GU91551086 Rubber spacer 4
14 AP8152339 Screw w/ flange M5x9 2
15 AP8102375 Clip m5 2
16 2B000840 LH side panel 1
17 2H000022000XN2 | LH side panel, black 1 Vehicle colour:Competition Black[nc]
Technical Specifications:Decal[D]
17 2H000079000YES LH side panel, grey 1 Vehicle colour:Metal grey[gm]
Technical Specifications:Decal[D]
17 978943 LH side panel, blank 1 Vehicle colour:Blank(gr]
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzzZI

—~——

| crow [NWE

33.15

Rear body I- Mudguard
L servicel]

m
1 978946 Rear mudguard blank Vehicle colour:Blank|gr]

1 97894600XN2 Rear mudguard, black 1 Vehicle colour:Metal grey[gm], Competition Black[nc]
2 978947 Support 1

3 AP8152278 Screw w/ flange M6x16 4

4 254485 Spring plate M6 1

5 GU98370831 Hex socket screw M8x30 2

6 GU91120806 Spacer 2

7 GU95005310 Washer 8,4x18x2 2

8 GU92630108 Nut 2

9 AP8152279 Screw w/ flange M6x20 2

10 GU91180601 Spacer 6,2x8x3 2

11 AP8152329 Phillips screw, SWP M5x20 3

12 B063167 Splash guard 1

13 AP8121032 Bush 6

14 AP8152299 Self-locking nut M6 6
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzZI|

| Group IHOMNE
33.16
Rear body II- Plate holder
L service [

| Pos. | Code | Description
1 GU05781630 Reflector, amber 1

2 AP8150248 Washer 5,5x15x1,6 7

3 AP8152268 Hex socket screw M5x16 7

4 AP8149034 Number plate support 1

5 AP8152306 Self-locking nut m5 1

6 883470 Number plate holder 1

7 AP8124718 Rear reflector, red 2

8 GU92630204 Nut 6

9 883480 Number-plate light 1

10 GU32781910 Reflector support 2
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V7

— GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [HNWVE

33.17

Dashboard

L servicel]

1 -
m
1 887194 Dashboard complete km/h Country:Canadian[CND]
1 887195 Dashboard complete MPH 1 Country:United States of America[USA]
2 GU98370609 Hex socket screw M6x10 3
3 GU95005306 Washer 6,4x13x1,5 3
4 GU93222023 Silent-block 3
5 GU95021206 Washer 3
6 GU92606206 Nut 3
7 AP8121032 Bush 3
8 GU32782510 Main switch - steering lock 1
9 GU98682416 Hex socket screw M8x16 1
10 AP8150349 Special screw M8x15 1
11 883569 Cover 1
12 GU23922210 Pin 2
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MOTO GUZzzZI

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.18

Handlebar - Controls

| Pos. | Code | Description
1 978960 Handlebar 1

2 GU32605510 Clutch lever 1

3 B063427 Clutch cable 1

4 887852 Gas trasmission delivery 1

5 887853 Gas trasmission return 1

6 B063135 RH lights selector 1

7 GU32603310 RH hand grip 1

8 GU98690335 Hex socket screw 2

9 GU32602860 Anti.v weight, chr. 2

10 883802 RH/LH rearview mirror 2 Technical Specifications:marked "FU E11 81R-001047"[FU]
10 978570 RH/LH rearview mirror 2 Technical Specifications:marked "FAR"[FAR]
11 GU91181003 Spacer 10,25X20X4 2

12 GU97202325 Black screw w/ flange M6x25 2

13 GU30601060 Clump 1

14 GU01609630 Hose clamp L46 mm 2

14 GU03609600 Hose clamp L36 mm 1

15 B063975 LH lights selector 1

16 GU32603010 LH hand grip 1

17 GU29759150 Lateral stand switch 1

18 AP8213388 Self-locking nut 1

19 GU98230510 Hex socket screw 1

20 GU95008305 Washer 5,3X10X1 1

21 GU95021105 Notched washer 1

22 GU30602500 Register 1

23 AP8213028 screw 1
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzZI|

| crow [HNWE
33.19
Front brake system

m
1 GU03660145 Front master cilinder
2 GU32657110 Brake hose 1
3 AP8152277 Screw w/ flange M6x12 1
4 GU98370412 Hex socket screw M4x12 1
5 GU03749845 Stop switch 1
6 GU03661145 Pump cover 1
7 GU03664045 U-bolt 1
8 GU03604845 Lever pin 1
9 GU03605645 Brake lever 1
10 GU05659230 Bleeder+cap 1
11 GU01659130 Pins+Caliper springs 1
12 GU01659131 Spring 1
13 883303 LH front brake caliper, black 1
14 AP8121915 Gasket 4
15 978323 Qil pipe screw * 2
16 AP8152385 Hex socket screw M10x1,25 2
17 GU01654630 Pads pair 1
18 GU91181003 Spacer 10,25X20X4 2
19 GU95021104 Washer 4,3x8x1,5 1
20 GU95008306 Washer 6,4x12x1,2 1
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MOTO GUZzI

—~——

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.21

Fuel pump

L servicel]

| Pos. | Code | Descripton _Jay|  Varants |
1 B063752 Fuel pump 1

2 B063033 Fuel pipe 1

3 GU05107430 Gasket 1

4 AP8152273 Screw w/ flange M5X15 6

5 887787 Fuel level sensor 1

6 B063034 Fuel pipe 1
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MOTO GUZzZI|

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.22

Air box

L servicel]

m Description Variants
1 8878421 Complete filter box 1
2 887843 Air filter cover 1
3 AP8201358 Hose clamp D 11,9 1
4 AP8104924 Air filter 1
5 AP8104525 Filter blow-by 2
6 883127 Support rubber part 5mm 1
7 AP8144553 Support rubber part 1
8 AP8120876 Plug 2
9 AP8120455 Rubber spacer 1
10 AP8120615 Gasket D3 2
11 887844 Filter box right shell 1
12 887845 Filter box left shell 1
13 887815 Intake hose 1
14 254485 Spring plate M6 2
15 AP8144538 Gasket 2
16 890760 Instrument support 1
17 AP8144729 Stand end stop 1
18 AP8152329 Phillips screw, SWP M5x20 11
19 AP8150509 Self-tap screw 5x14 4
20 AP8120772 Breather pipe 3
21 B063214 Blow-by pipe 2
22 GU93305061 Hose clamp 61/65,5 1
23 AP8102766 Hose clamp 3
24 AP8102765 White hose clip D.13,5x6 3
25 GU91551010 Rubber spacer 2
26 AP8221023 T bush 2
27 2B000045 3-way union 1
28 AP8104996 Anti-return valve 1
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Chassis prefix: ZGULWUA1

,e\ V7 Engine prefix:
MOTO GUZzZI .
\_/ GU112 - V7 Special 750 USA/CND 2015

| crow [NWVE
33.22
Air box

m Description Variants
29 GU28157950 Hose clip 12,5x8 2
30 B063213 Breather 1
31 GU90714082 Gasket 1
32 GU00823923140 Thermal sheath 1
33 GU31112965 Square 1
34 AP8201358 Hose clamp D 11,9 2
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

N

MOTO GUZzZI|

| crow [NWE
33.23
Exhaust unit

17 18 16 22 16

| Pos. | Code | Description
1 887846 RH exhaust pipe 1 Country:
1 B063854 RH exhaust pipe 1 Country:
2 887847 LH exhaust pipe 1 Country:
2 B063855 LH exhaust pipe 1 Country:
3 B063022 Exhaust manifold union 1
4 883294 LH silencer clamp 1
5 GU19025280 Gasket 2
6 GU19025460 Spacer 4
7 GU32121010 Ring nut 2
8 GU03013800 Washer 6,4x12 4
9 GU31121880 Nut 4
10 2B000177 LH silencer 1
11 2B000176 RH silencer 1
12 978385 Hose clamp 2
13 883297 RH plate 1
14 883298 LH plate 1
15 883293 RH silencer clamp 1
16 AP8144071 Rubber exhaust 4
17 GU98690440 screw TCEl M8x40 2
18 AP8134378 Silencer fixing bush 2
19 GU92640508 Nut M8 6
20 254485 Spring plate M6 2
21 896110 Lamda sensor 1.660 mm 2
22 AP8121072 Spacer 2
23 GU91113826 Bushing 2
24 AP8120870 Insulating washer 4
25 883704 Exhaust pipe heat prot. 2
26 GU93301175 U-bolt 1
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Chassis prefix: ZGULWUA1

,e\ V7 Engine prefix:

” GU112 - V7 Special 750 USA/CND 2015

| crow [NWE
33.23
Exhaust unit

17 18 16 22 16

| Pos. | Code | Description
27 GU98210612 Screw w/ flange M6x12 4
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MOTO GUZZI
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V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.24

Front wheel |

| Pos. | Code | Descripon ______Jay|  varants |
1 B063702 Front wheel 2,5x18" Black 1

2 GU32613160 Front hub 1

3 B063144 Front wheel spoke 36

4 GU03631250 Nipples 36

5 B063077 Black front rim 2.5X18" 1

6 GU31615283 Spacer 1

7 GU92204221 Bearing 2

8 GU90402642 Gasket ring 1

9 GU31614183 Front wheel spindle 1

10 883688 Front brake disc 320 1

11 AP8152286 Screw w/ flange M8x20 6

12 GU31616384 LH spacer 1

13 GU93180111 Cover 15 mm 1

14 GU32615660 RH spacer 1

15 GU14616150 Counterweight 1

16 GU03612040 Tyre flap 1

17 GU31610160 Inner tube MB 18 1

18 886679 Tyre 100/90 18 1
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzzZI

—~——

| crow [NWVE
33.25

Rear wheel
L servicel]

m
1 B063704 Rear wheel(complete) 3,5x17" Black
2 GU32692260 Hub 1
3 GU92204218 Bearing 1
4 GU27633910 Spacer 1
5 GU92204217 Bearing 1
6 GU90402538 Gasket ring 25x40x7 1
7 883350 Short spoke 18
8 883349 Long spoke mm 158 18
9 GU03631250 Nipples 36
10 GU14616150 Counterweight 1
11 B063078 Rear wheel 3,5"x17" Black 1
12 887448 Brake disc 1
13 894505 Screw w/ flange M8x18 6
14 GU32633360 Rear wheel spindle 1
15 GU31634481 Washer 1
16 GU92606316 Nut M16x1,5 1
17 GU32632510 Rubber coupling 6
18 GU28612033 Tyre flap 1
19 GU30630430 Inner tube MD 17 1
20 886680 Tyre 130/80 17 1
21 GU32636160 Support rubber part 1
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MOTO GUZzZI|

V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.26

Rear master cylinder

L servicel]

| Pos. | Code | Descripon ______Jay|  varants |
1 887910 Brake lever 1
2 AP8120912 Lever rubber 1
3 978969 Spring 1
4 AP8144007 O-ring 11,11x1,78 2
5 GU95005310 Washer 8,4x18x2 1
6 GU92630206 Nut M6x1 2
7 GU92660021 Flanged nut M8 1
8 GU18257551 Block 1
9 GU95005308 Washer 8,4x14,57x1,6 1
10 GU95500221 Split pin 1
11 658837 Crinkle washer D15 F8,4 51,5 - INOX 1
12 GU92609007 Nut 1
13 978970 Master cylinder rod 1
14 AP8133643 Rear master cylinder 1
15 AP8213057 Rear brake pump union 1
16 AP8113288 Rubber bellows 1
17 GU98370625 Hex socket screw 2
18 AP8152298 Screw w/ flange M5x16 1
19 248419 Spring plate m5 1
20 AP8101594 Hose clamp D10,1* 2
21 GU00823950050 Qil pipe 1
22 AP8113241 Brake oil tank complete 1
23 AP8113553 Tank cap 1
24 887911 Brake lever pin 1
25 GU01665410 Brake m.cyl.protection, black 1
26 887908 Rubber pedal 1
27 887952 Rear brake lever bush 1
28 B063443 Screw M8x50 1
18/07/2014 Page 35/64 W



MOTO GUZzzZI
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V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.27

Rear brake caliper

L servicel]

7
| Pos. | Code | Descripon | au| Variants
1 887449 Rear brake caliper 1
2 AP8133798 Pads pair 1
3 887431 Brake caliper support plate 1
4 GU31634281 Bushing 1
5 GU32634160 Spacer 1
6 B063750 Rear rubber brake pipe 1
7 883192 Switch 1
8 AP8121915 Gasket 4
9 AP8152288 Screw w/ flange 2
10 GU03270300 Washer 8,4x15 2
11 AP8133799 Pins+Caliper springs 1
12 AP8133800 Air bleed valve 1
13 AP8152300 Self-locking nut M8 2
14 GU03658430 Hose clamp 1
15 GU96451316 Stud bolt 1
16 GU03658201 Ring 2
17 GU03658330 Hose clamp 1
18 AP8152043 Hex socket screw M4x10 1
19 AP8150204 Nut M4 1
20 AP8113003 Qil pipe screw * 1
21 GU95008306 Washer 6,4x12x1,2 2
22 AP8152299 Self-locking nut M6 2
23 AP8213575 Bleed valve cap 1
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzI

—~——

| crow [NWE
33.28

Front lights

| Pos. | Code | Description
1 GU32506360 Headlight support clamp 1
2 978311 Headlight 1
3 GU32753410 Spacer 2
4 B063800 RH front/LH rear turn indic. 1
5 B063801 LH front/RH rear turn indic. 1
6 GU92787006 Cap nut M6x1 2
7 GU98370655 Hex socket screw 2
8 GU95021206 Washer 2
9 GU93450105 Lamp 1
10 GU93450232 Lamp 12V-55/60W 1
11 GU31740383 Chromed ring nut 1
12 981149 Cap, black 1
13 AP8150377 screw 2
14 B063735 Turn indicator lens 2
15 GU93450126 Lamp, orange 2
16 890979 Horn 1
17 GU06740400 Light assembly 1
18 883417 O-ring 2
19 GU00823931055 Gasket 1
20 254485 Spring plate M6 2
21 GU98880540 screw M10x40 2
22 GU98692420 Hex socket screw M8x20 2
23 GU95005308 Washer 8,4x14,57x1,6 2
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

e~

MOTO GUZZI

—~—

| crow [NWE
33.29

Rear lights

| Pos. | Code | Description
1 883479 Taillight assy 1
2 GU03740930 Taillight 1
3 GU93450224 Lamp 1
4 GU32750661 RH front/LH rear turn indic. 1
5 883478 LH front/RH rear turn indic. 1
6 GU32753711 Turn indicator lens 2
7 GU93450127 Lamp 2
8 GU32753410 Spacer 2
9 GU98370655 Hex socket screw 2
10 GU95021206 Washer 2
11 GU92787006 Cap nut M6x1 2
12 GU98350215 Hex socket screw 3
13 GU30577800 Nylon washer 5,5X12X1 3
14 GU93231605 Antivibration bush 3
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GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Group [EYWVE
3330
Electrica system|
L service]
Clawon 1 -
Harn 1 g: "“\\ E I\“} 15 B
i o
. ' v——16 Fd 1@
Claxon 2 ! - Y
Homa o N 1a L
Regolaione 4 e 17 W é__J‘.-]
Reciifier regulatar :E—-.L\ D 12~
e
E-:-mﬂ- . . i ?'____5?} ;.-i:ﬁ_.-'
EURE: H:H:rlw '\-.ﬂ' ::Q_ﬁ;_.--' E‘ -___::'__.
GPS b indlcator Babina 1- ol SX 8 L .5,’::’#-' ~9
Air tamiparature Iggriticen cod 1- LH ey,
Hmr C Massa mobare
Emgma graund 2
Criscatto ? ‘m % Ftl—i.:_l a C'
Da:hbﬂard %s‘ '-——____ 11... _|'.':._.1
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- Fasiat fd '
Bnhlna.: cil O F::“: fod - "':"'x' a 5 L]
Famale ant, ——" Ignit.cod 2-cyl. RH F I .___.-"f | W 2 o P
Frant headiamp IT.:-llnhiﬁgl;:alm | .__.-__'."-"-""- 12 -"'IB"
il E / T— 4, Pl
1 ) — =
Diaviciue DX |_|_--"'I I|I FICK UP Hnlll-l" El_ﬂﬂﬂf’f & .___.--"':
RH handlch ¢ \ o " al
FndiEhar s J ] Devialuei 5 i ], L Hf:.:”- -10
N -~
Inferruttare kizione E—" LH handlebar &w &
Chulch gw
A ot D T 18
&Lfﬁ‘p: ﬂ'ﬁ!“»
~2 13 '}
m
1 887825 Main wiring harness
2 AP8124936 Air temp. Sensor 1
3 642034 HT coil DX 1
4 641901 HT coil 1
5 AP8152299 Self-locking nut M6 4
6 080341 H.V. cable 2
7 641725 HV terminal 2
8 641040 Insulating cap 2
9 CM0074D0 Sheath D.8-5.0,5-L.370 1
10 CM0074C9 Grey cable casing D.8-S.0,5-L.435 1
11 GU02717450 Sparkplug cap NGK 2
12 887481 Spark plug NGK CPR8EB-9 2
13 887948 Diode 1
14 832029 Encoder sensor 1
15 GU98682212 Hex socket screw M5x12 2
16 GU95008205 Washer 5,3x10x0,8 2
17 GU90706141 O-ring 1
18 AP8120416 Black hose 178x4 1
18 GU14609650 Hose clamp 3,6x20,6 31
18 GU49609601 Hose clamp 2,4x92 1
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MOTO GUZzI

—~——

V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1

| crow [NWVE

33.31

Electrical system I

L servicel]

Fanale post
Sens. velocita Rearlamp  Diag. Fusibili .,
Ezlhét I::e?ay = Speed sensor @ @ Fuses C Egs!:::g
Sens. olio = — T =
Relé avviamento Ot sensor o Lambda'sX_/| D
Starter relay [f2— Inter. stop post. / L fm@ LH lambda
F Rear stop sw ;‘
N / \
Relé iniezione / >
Injection relay Iniettore S~ Lambda DX |/~ El/
LH injectol ¢ RH lambda ) Z Mot gmier'rjenlo
Starter engine
Pompa benzina
Fuel pump Ecu
i
M
Int. Stampella
Side stand sw
Temperatura cilindro Motorino avviamento 1
Cylinder temperature Starter engine 1
A BE:Emms \—mm]]]_’@ag
Iniettore DX
. 27 RH injector
O
7
m Description Variants
1 887825 Main wiring harness 1
2 GU29729461 Qil temperature sensor 1
3 GU03163330 Sensor support 1
4 GU95004210 Washer 10,2x18x2 1
5 B063233 Battery bracket 1
6 638733 Battery Yuasa 12V-12Ah (150x85x145) 1
7 GU98370616 Hex socket screw M6x16 inox 2
8 GU32517710 Decal "Battery service" 1
9 GU32747910 Ground-battery lead 1
10 584211 Fuse holder box 1
11 883161 Fuse block support 1
12 GU98682212 Hex socket screw M5x12 2
13 GU95100059 Washer 5,25x14x1,5 2
14 AP8102375 Clip m5 2
15 CM225705 Fuse 5A 2
16 CM225710 Fuse 10A 1
17 CM225715 Fuse 15A 2
18 CM225730 Fuse 30A 1
19 893570 Speedometer sensor cpl. 1
20 AP8150377 screw 1
21 AP8224462 Relay 12V/30A 3
22 AP8220283 Rubber spacer * 3
23 B043850 Hose clamp 1
24 AP8181140 Fairlead 1
25 CM013202 Pipes/cables retainer spring 1
26 894704 Fairlead 1
27 AP8120416 Black hose 178x4 1
27 GU14609650 Hose clamp 3,6x20,6 21
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V7
GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| Group RNV
3331
Electrical system |l
L service]
Fanale post
+5 Rearlamp  Diag. it
Sens. velocita Fusibili .
Releluci | — @ C Positivo
Light relay - Speed sensor @ Fuses Positive
Sens.olio (3 TE +—— T )
Rela . Qil sensor s
elé avviamento — Lambda
Starter relay [ Inter. stop post. L LH lambda
Rear stop sw /
F N i
Relé iniezione [
Injection relay Iniettore SX kﬁmbdang Y —
\ i ambda i ol
LH |nJector ') Z Mot awiamento
S /—\ Starter engine
Pompa benzina 2=
Fuel pum
F PUTP Equ
21 G i
20— °S
o ] M
19 Int. Stampella
Side stand sw

Motorino avviamento 1
Starter engine 1

Temperatura cilindro

23

Cylinder temperature
A B \—m[ﬂ]]]_’ﬁiﬂ
Iniettore DX
. 27 RH injector <=
(‘g H —&
s
[ Pos. |  Code | Description Qty Variants
27 GU49609601 Hose clamp 2,4x92 1
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GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWE

33.32

Lock hardware kit

L servicel]

e-\g gﬂx?

1
| Pos. | Code | Descripon ______Jay|  varants |
1 883477 Lock kit 1
2 GU32782510 Main switch - steering lock 1
3 883476 Tank cap 1
4 977527 Locking complete with keys 1
5 GU32735510 Non indent.key blank-shell go 1
6 AP8150349 Special screw M8x15 1
7 GU98682416 Hex socket screw M8x16 1
8 AP8121420 Fork spring 1
9 978415 Cable fixing plate 1
10 2D000006 Locking cylinder with key for fuel cap 1
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— GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1
Engine prefix:

| crow [NWVE

33.33

Decal and plate set

L servicel]

9 10 11
T

16

17

18

19

20

T
8
m
1 886340 Name plate Aquila
2 887930 LH Name plate Aquila 1
3 887931 Name plate "Moto Guzzi" 2
4 2H000025 Tank right rear band decal 1 Vehicle colour:Competition Black[nc]
4 2H000082 Tank right rear band decal 1 Vehicle colour:Metal grey[gm]
5 2H000027 RH side panel decal 1 Vehicle colour:Competition Black[nc]
5 2H000084 RH side panel decal 1 Vehicle colour:Metal grey[gm]
6 2H000028 LH side panel decal 1 Vehicle colour:Competition Black[nc]
6 2H000085 LH side panel decal 1 Vehicle colour:Metal grey[gm]
7 883598 "Aquila" decal 1
8 895839 """Eni"" label" 2
9 887443 Toolkit 1
10 2Q000044 Libretto uso e manutenzione USA-FR-ES-IT 1
11 GU05900130 Bag for document 2
12 2H000026 Tank left rear band decal 1 Vehicle colour:Competition Black[nc]
12 2H000083 Tank left rear band decal 1 Vehicle colour:Metal grey[gm]
13 2H000024 Tank left front band decal 1 Vehicle colour:Competition Black[nc]
13 2H000081 Tank left front band decal 1 Vehicle colour:Metal grey[gm]
14 2H000023 Tank right front band decal 1 Vehicle colour:Competition Black[nc]
14 2H000080 Tank right front band decal 1 Vehicle colour:Metal grey[gm]
15 886141 Decal "Aquila" 1
16 2G000011 Noise emission sticker 1
17 2G000012 Emission control sticker 1
18 2G000013 Shed scheme decal 1
19 B045974 Fuel decal E15 1
20 AP8257794 Battery decal 1
21 AP8257742 Keys warning decal 1
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

P

MOTO GUZzZI|

| Group IHNNE
33.48
Fuel vapour recover system

. S,
)
3 9 9

m Description Variants
1 AP8102678 Carbon filter 1
2 AP8102688 Hose clamp d.76 1
3 GU32439260 Canister support USA 1
4 GU95005311 Washer 1
5 AP8152299 Self-locking nut M6 1
6 AP8102159 Hose clamp 1
7 860138 Valve 1
8 GU28157950 Hose clip 12,5x8 4
9 AP8120446 Hose clip, green D11x6,6x1 2
10 AP8121267 Choke hold 1
11 AP8120416 Black hose 178x4 1
12 GU00823923140 Thermal sheath 4
13 AP8201358 Hose clamp D 11,9 1
14 856063 pipe SAE 30 d.12,7x6,35 3
15 GU93301313 U-bolt 1
16 AP8221114 Cable-guide 2
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Chassis prefix: ZGULWUA1
V7 Engine prefix:

GU112 - V7 Special 750 USA/CND 2015

MOTO GUZzzZI

—~——

I <17 ENGine
34.09
Transmission complete |

| Pos. | Code | Description
1 976941 Transmission box assy., black 1
2 GU31327783 Hose 1
3 GU19328801 Hose 1
4 GU90272023 Circlip 1
5 GU19327601 Disc 1
6 GU94321099 Spring 1
7 GU23328081 Coupling 1
8 GU23548080 Protection collar 1
9 GU23548180 Spring 1
10 AP8120246 Hose clamp D=60-80 1
11 883011 Swing arm, black 1
12 GU19547000 Pin 2
13 GU35214300 Spacer 1
14 GU31547882 Nut 2
15 GU31544181 Pin 1
16 GU98680545 screw M10x45 1
17 GU95008210 Washer 10,2X18X2 1
18 GU92606210 Nut M10x1,5 1
19 860651 Cap nut M8x1,25 4
20 GU14615901 Washer 8,4X13X0,8 4
21 GU93180105 Cover 2
22 GU95005308 Washer 8,4x14,57x1,6 4
23 GU03922280 Cover 5x9 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| roup |HVE

34.10

DIl Transmission complete |l

24

| Pos. | Code | Descripon | au| Variants
1 976608 Transmission housingblack 1
2 GU19351900 Clearance washer 1
3 GU90403549 Gasket ring 35x47x7 1
4 GU19351100 Clearance washer 1
5 GU92252235 Roller bearing 35x50x17 1
6 GU12022600 Oil plug 1
7 GU90706203 O-ring 20,24X2,62 1
8 GU31003766 Qil unload plug M10x1 1
9 GU01528930 Gasket 10x18x1,5 2
10 GU19206501 Breather plug 1
11 GU32633560 Spacer 1
12 GU96508055 Stud bolt 4
13 GU32350410 Cover 1
14 GU92201070 Ball bearing 70x110x13 1
15 GU90407591 Gasket ring 75x95x10 1
16 GU32351410 Pin 1
17 GU90353030 Stop ring 1
18 GU32354610 Bevel gear 8/33 1
19 GU03067730 screw M8x25 6
20 GU92249227 Tap.roller bearing 25x5 1
21 GU19355400 Spacer 0,8 mm 1
21 GU19355402 Spacer 0,9 mm 1
21 GU19355404 Spacer 1 mm 1
21 GU19355406 Spacer 1,1 mm 1
21 GU19355408 Spacer 1,2 mm 1
21 GU19355410 Spacer 1,3 mm 1
21 GU19355411 Spacer 1,4 mm 1
21 GU19355412 Spacer 1,5 mm 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| roup |HVE

34.10

DIl Transmission complete |l

24

| Pos. | Code | Descripon | au| Variants
21 GU19355413 Spacer 1,6 mm 1
22 GU19350700 Gasket 2
23 GU19352300 Thrust washer 1
24 GU19353500 Thrust washer 1
25 GU19357660 screw 7
26 GU61270300 Spring washer 8x15x0,3 7
27 GU19355320 Spacer 1 mm 1
27 GU19355321 Spacer 1,1 mm 1
27 GU19355322 Spacer 1,2 mm 1
27 GU19355323 Spacer 1,3 mm 1
27 GU19355324 Spacer 1,4 mm 1
27 GU19355325 Spacer 1,5 mm 1
27 GU19355326 Spacer 1,6 mm 1
27 GU19355327 Spacer 1,7 mm 1
27 GU19355328 Spacer 1,8 mm 1
27 GU19355329 Spacer 1,9 mm 1
28 GU19356801 Spacer 1
29 GU90706188 Gasket ring 18,77X1,78 1
30 GU19356700 Nut 1
31 GU20352421 Flange 1
32 GU92249220 Roller bearing 20x47x14 1
33 GU19355300 Spacer 1 mm 1
33 GU19355301 Spacer 1,1 mm 1
33 GU19355302 Spacer 1,2 mm 1
33 GU19355303 Spacer 1,3 mm 1
33 GU19355304 Spacer 1,4 mm 1
33 GU19355305 Spacer 1,5 mm 1
33 GU19355306 Spacer 1,6 mm 1
18/07/2014 Page 47 /64 W




N

V7

GU112 - V7 Special 750 USA/CND 2015

Chassis prefix: ZGULWUA1

Engine prefix:

L servicel]

| roup |HVE

34.10

DIl Transmission complete |l

13

| Pos. | Code | Description __________lay| Variants
33 GU19355307 Spacer 1,7 mm 1

33 GU19355308 Spacer 1,8 mm 1

33 GU19355309 Spacer 1,9 mm 1

34 GU20355121 Spacer 1

35 GU19355200 Shim 0,1 mm 1

36 GU19355202 Shim 0,15 mm 1

37 GU90706584 Gasket 58,42x2,62 1

38 GU90403251 Gasket ring 32x47x10 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| Group VG

34.34

Crank-case

| Pos. | Code | Descripon ______Jay|  varants |
1 2A000235 ***COMPLETE CRANKCASE 1
2 GU96451560 Stud bolt 4
3 GU96451430 Stud bolt 4
4 GU96508055 Stud bolt 2
5 GU19015020 Bushing 4
6 GU61270300 Spring washer 8x15x0,3 6
7 GU92606208 Nut M8x1,25 6
8 GU19003800 Joint 1
9 GU90706076 O-ring 2
10 886365 Gasket ring 1
11 GU98682325 Hex socket screw M6x25 12
12 976604 Qil sump black 1
13 887004 Sump gasket 1
14 GU31003766 Oil unload plug M10x1 1
15 GU10528900 Gasket 1
16 976685 Plug 1
17 GU90706444 O-ring 1
18 883826 Qil load plug 1
19 GU90706281 O-ring 28,24x2,62 1
20 GU12003702 Qil unload plug 1
21 GU95100709 Gasket 20,1x28x2 1
22 GU27152885 Bolt 1
23 GU12154200 Gasket 8,25x15x1 1
24 GU32999510 Qil seals - set 1
25 GU32999010 Gasket set 1
26 GU13021900 Column nut 4
27 GU95129180 Washer 10,5X18X0,8 4
28 210001895 Engine assy w/hout transm. 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| roup VG

34.35

Timing system cover

| Pos. | Code | Descripton _Jay|  Varants |
1 2A000085 Cover 1

2 887003 Cover gasket 1

3 GU98682325 Hex socket screw M6x25 10

4 GU98682330 Hex socket screw M6x20 2

5 GU19002020 Bushing 6,6x9x13 2
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Chassis prefix: ZGULWUA1
Engine prefix:

| roup |[HVE

34.36

Cylinder head

| Pos. | Code | Descripon ______Jay|  varants |
1 8872724 RH head 1
2 8872754 LH head 1
3 GU61036801 Valve guide 4
4 GU90353009 Snap ring 4
5 GU96506042 Stud bolt 4
6 B063111 Damping plug 4
7 GU19021920 Nut 2
8 GU19037820 Qil seal 4
9 887523 Head cover 2
10 887002 Head cover gasket 2
11 GU92603010 Nut M10X1,5 4
12 GU13021900 Column nut 4
13 GU95129180 Washer 10,5X18X0,8 4
14 GU96510214 Stud bolt M10x214 4
15 GU96510181 Stud bolt M10x182 4
16 GU98692325 Hex socket screw M6x25 4
17 GU19032980 Spacer 8
18 GU19021360 Bushing 2
19 B063099 Cylinder head gasket 2
20 976898 Stud bolt M8x140 2
21 GU61270300 Spring washer 8x15x0,3 2
22 GU93180245 Cover 4
23 AP8144071 Rubber exhaust 1
24 887279 Spark plug cover 2
25 887483 Head cover screw M6x52.5 8
26 969973 Washer 8
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Chassis prefix: ZGULWUA1
Engine prefix:

| Group |HVEE

34.37

Crankshaft cpl.

L servicel]

| Pos. | Code | Description
1 2A0000995 Drive shaft 1
2 GU19065400 Cover 1
3 GU27061585 Connecting rod cpl. 2
4 GU19062261 screw 4
5 GU14615901 Washer 8,4X13X0,8 6
6 GU27062060 Bearing half-shell 4
7 GU27065660 Front main half-bearing 2
8 GU27066560 Rear main half-bearing 2
9 GU27066460 Half-clamp 2
10 8872690001 Piston complete with 80 Cat. D 1
10 8872690002 Piston complete with 80 Cat. E 1
10 8872690003 Piston complete with 80 Cat. F 1
11 886670 Cylinder gasket 2
12 GU61027200 O-ring 2
13 B063016 Piston pin 2
14 874567 Stop ring 4
15 B063465 Cylinder with piston 2
16 B063466 Pistonring set 2
17 GU27061885 Bushing 2
18 GU19067700 screw 6
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Chassis prefix: ZGULWUA1
Engine prefix:

| Group |HVE

34.38

Timing system

| Pos. | Code | Description
1 2A000146 Valve, in 2
2 2A000147 Exaust valve 2
3 GU23217800 Safety washer 2
4 GU27037521 Spring 4
5 GU31038015 Upper cup 4
6 GU61038100 Half-cone 8
7 GU19030500 Rocker arm assy. 4
8 GU19034000 screw 4
9 GU92602406 Nut M6x1 4
10 GU19032080 Rocker shaft 2
11 GU32032310 Thrust washer 4
12 GU90271018 Circlip 4
13 GU31037015 Lower cup 4
14 GU19032980 Spacer 4
15 GU19027500 Hose 2
16 GU32053410 Camshaft 1
17 GU32054510 Timing system gear 1
18 GU61054900 Bolt 2
19 GU19058021 Camshaft chain 1
20 GU19058220 Chain stretching drive 1
21 GU98882316 screw 1
22 GU95129115 Washer 1
23 GU19055700 Sector 2
24 GU90353029 Snap ring 1
25 GU19045861 Tappet 4
26 GU31045015 Rocker arm rod 4
27 887528 Wheel speed sensor, left front 1
28 GU98054422 screw M8x22 1
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Engine prefix:

| Group |HVE

34.38

Timing system

| |

WD,
] 317 16

| Pos L Code Description
29 GU95100244 Washer 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| roup VG

34.39

Oil pump

L servicel]

®
16 24 %
15 23\'®
3
2
| Pos. | Code | Descripon ______Jay|  varants |
1 GU19146422 Oil pump 1
2 GU92252210 Roller bearing 10x22x20 1
3 GU20147810 Oil pump shaft assy. 1
4 GU20148410 Inner rotor 1
5 GU20148610 Outer rotor 1
6 GU92296723 Roller 1
7 884039 Hex socket screw M6x35 3
8 641541 Qil pressure sensor 1
9 887093 Union 1
10 GU19018920 Pin 2
11 GU19152200 Qil filter 1
12 GU98084314 Hex screw M6x14 1
13 GU95187006 Plate 1
14 GU27153085 Qil filter 1
15 GU31159050 Cover 1
16 GU18144350 Washer 18,25x24x1 3
17 GU20147710 Pump gear 1
18 AP8152220 Washer 1
19 GU92602510 Nut M10x1,25 1
20 GU31016050 Cover 1
21 GU18161150 Gasket 14,25 1
22 GU90706111 O-ring 1
23 GU95008206 Washer 6,15x11x0,8 3
24 GU94321079 Spring 1
25 GU95100602 Gasket 1
26 GU31150950 Piston 1
27 GU95100309 Washer 1
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Engine prefix:

| roup |HVE

34.40

Clutch |

L servicel]

22| 21
4L |8

12116 10

1517

| Pos. | Code | Description
1 GU32080310 Clutch 1
2 GU19083462 New cup type 1
3 GU90272075 Snap ring 1
4 GU32084410 Driven clutch disc 1
5 GU32067910 Chain ring 1
6 GU14217901 Washer 6,4x10x0,7 9
7 884038 Hex screw M6x16 6
8 2A000106 Clutch drum 1
9 GU93180220 Cover 1
10 GU92201225 Bearing 25x52x15 1
11 GU19203460 Bearing fixing plate 1
12 GU98084314 Hex screw M6x14 3
13 GU10528900 Gasket 1
14 884032 Hex socket screw M6x30 11
15 GU98680435 Hex socket screw M8x35 5
16 GU98680450 Hex socket screw M8x50 1
17 GU61270300 Spring washer 8x15x0,3 6
18 GU92606208 Nut M8x1,25 1
19 GU31003766 Oil unload plug M10x1 1
20 886629 Gasket ring 1
21 GU23204471 Jet 1
22 GU23204571 Jet 1
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MOTO GUZzZI|

| roup VG
34.41

Clutch I
L servicel]

478 910

m
1 GU14090201 Clutch relese shaft

2 GU14090400 Adjuster screw 1
3 GU92606508 Nut 1
4 GU94321105 Lever return spring 1
5 GU95780271 Pin 7x39 1
6 GU95500222 Split pin 1
7 GU14086100 Outer body 1
8 GU90706170 O-ring 17,13x2,62 1
9 GU12087001 Thrust bearing 1
10 GU14086000 Inner body 1
11 GU90400616 Gasket ring 6x16x7 1
12 GU27210760 Transmission shaft Z=16 1
13 GU20085720 Rod 1
14 GU90706235 O-ring 23,52x1,78 1
15 GU19213760 Spacer 1
16 GU19356760 Nut 1
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Engine prefix:

| roup VMG

34.42

DI Transmission cage

| Pos. | Code | Descripon ______Jay|  varants |
1 2A000098 Gearbox cover 1
2 2A000097 Ball bearing 6202-2RSH/C3 LHT23 2
3 886364 Gasket ring 28x40x7 1
4 GU90706140 O-ring 13,95x2,92 1
5 GU32213810 Plate 1
6 884031 Hex socket screw M6x14 4
7 GU14217901 Washer 6,4x10x0,7 4
8 GU32208210 Qil bulhead 1
9 GU19202320 Bushing 10,25x15,7x8 2
10 887005 Gasket 1
11 B063269 Sensor 1
12 GU12154200 Gasket 8,25x15x1 1
13 GU19237800 Screw M12x1,25 1
14 GU92606512 Low nut M12x1,25 1
15 887006 Gasket 1
16 GU19002020 Bushing 6,6x9x13 4
17 887235 Transmission cage 1
18 GU98682330 Hex socket screw M6x20 5
19 GU98680435 Hex socket screw M8x35 4
20 B063342 Ball bearing 6004/C3 1
21 976992 Gear box assy 1
22 GU32206510 Breather plug 1
23 GU10528900 Gasket 2
24 GU12022600 Qil plug 1
25 GU90706203 0O-ring 20,24X2,62 1
26 GU31003766 Qil unload plug M10x1 1
27 AP8150285 Hex socket screw M6x35 2
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| Group VMG
34.43
Gear box
L servicel]

B

\/

® @
@40
\ | \
1121 3 22 3 4 2324 27 26 29

19 17 18 16 15

| Pos. | Code | Description
1 GU32210510 Primary gear shaft 7=11 1
2 GU32212011 Gear 5a AP 7=25 1
3 GU19215460 Thrust washer 3
4 GU90271124 Circlip 2
5 GU32211810 Gear 4a AP Z=18 1
6 GU32211410 Gear 3a AP Z=18 1
7 GU92251028 Roller cage 1
8 GU23211372 Gear 2a AP Z=14 1
9 GU32211110 Idle gear AP Z=21 1
10 GU92218417 Bearing AP 17x40x17,5 1
11 GU19214660 Clearance washer 2
12 GU10054100 Nut 2
13 GU92230320 Bearing AP 20x37x17 1
14 GU32213610 Driven shaft 1
15 GU19212900 Spacer 1
16 GU92201220 Bearing 20X47X14 1
17 GU19213720 Spacer 1
18 GU90706188 Gasket ring 18,77X1,78 1
19 GU90271121 Circlip 1
20 GU32214510 Gear 2a AS Z=23 1
21 GU32214810 Gear 3a AS 7=23 1
22 GU32215010 Gear 4a AS 7=19 1
23 GU32215210 Gear 5a AS 7=22 1
24 GU32214010 Gear 1la AS 7Z=26 1
25 GU39238100 Clearance washer 1
26 GU92234716 Bearing 1
27 GU10214300 Spacer 1,5 mm 1
27 GU10214301 Spacer 1,7 mm 1
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Chassis prefix: ZGULWUA1
Engine prefix:

L servicel]

| Group VMG

34.43

Gear box

. . \ .
121 3223 4 2324 27 26 29

@
.%}

\

19 17 18 16 15 14
| Pos. | Code | Description
27 GU10214302 Spacer 1,8 mm 1
27 GU10214303 Spacer 1,9 mm 1
27 GU10214304 Washer 2 mm 1
27 GU10214305 Spacer 2,1 mm 1
28 GU32202010 Gutter 1
29 GU90271117 Circlip 1
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Chassis prefix: ZGULWUA1
Engine prefix:

| Group VG

34.44

Gear box selector

-
5
| Pos. | Code | Descrpion _________Jayl _____ Varants |
1 GU32234410 Shift cam 1
2 GU19234600 Pin 4
3 GU90274026 Snap ring 1
4 GU32231210 Fork AP 1
5 GU32231010 Fork AS 2
6 GU32233010 Roller 3
7 GU98230612 screw 1
8 887196 Preselection complete 1
9 GU20208520 Spacer 1
10 GU32238210 Spring 1
11 GU32234710 Lever 1
12 GU32234810 Washer 1
13 GU32234110 Spring 1
14 GU32235710 plate 1
15 GU98257618 Screw M6x18 2
16 GU32234910 Washer 6,4x20x1 1
17 GU14217901 Washer 6,4x10x0,7 2
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Engine prefix:

| roup VG

34.45

Generator - Regulator

| Pos. | Code | Descripton _Jay|  Varants |
1 2D000024 Cdi magneto assy 1

2 2D000043 Voltage regulator 1

3 897478 Washer 12x26.5x3 1

4 857206 Screw w/ flange M12X1,25X50 1

5 GU98682212 Hex socket screw M5x12 1

6 2A000115 Plate 1

7 2A000129 Low head socket screw M6x35 3

8 GU19007700 Rubber spacer 1

9 AP8152281 Screw w/ flange M6x30 2

10 254485 Spring plate M6 2

11 GU95100125 Washer 2
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MOTO GUZzZI|

| Group |HVE
34.46

Starter motor
L servicel]

m
GU05730730 Starter motor Bosch

2 GU98682435 Hex socket screw 2

3 GU95008208 Washer 8,4X15X1,5 2
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MOTO GUZzZI|

| Group VG
34.47
Throttle body
L servicel]

m
1 CM228303 Electronic control unit ECU for injection Country:
1 CM228304 Electronic control unit ECU for injection 1
2 B063049 Injector 2
3 GU32115010 RH manifold 1
4 880260 Throttle body Protection 1
5 B016796 Torx convex big end screw 3
6 AP8152298 Screw w/ flange M5x16 2
7 GU32115510 Gasket 2
8 GU32115011 LH manifold 1
9 GU98622322 screw 4
10 GU03013800 Washer 6,4x12 4
11 884029 Hex socket screw M6x10 2
12 GU95100116 Washer 6,25x10x1,5 2
13 884311 Hose clamp D.61 2
14 887812 Throttle body hose 1
15 884310 Hose clamp D.55 1
16 GU93231605 Antivibration bush 4
17 GU30577800 Nylon washer 5,5X12X1 4
18 GU98370515 screw 4
19 2B000971 RH cover 1
20 2B000972 LH cover 1
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